
 

 

Energy Research and Development Division 

FINAL PROJECT REPORT 

Raw Wastewater Filtration 
to Reduce Secondary 
Treatment Electrical 
Energy Demand  

Gavin Newsom, Governor 

April 2020 | CEC-500-2020-026 
  



 

 

PREPARED BY: 

Primary Author:  

Onder Caliskaner, Ph.D., P.E. 

Contributing Authors: 

Zoe Wu 

Julia Lund, P.E. 

Catrina Paez 

Kennedy Jenks Consultants 

10850 Gold Center Dr., Ste. 350, 

Rancho Cordova, CA 95670 

Phone: 916-858-2700  

http://www.kennedyjenks.com 

Contract Number:  EPC-14-076 

PREPARED FOR: 

California Energy Commission 

Anish Gautam 

Project Manager 

Virginia Lew 

Office Manager 

ENERGY EFFICIENCY RESEARCH OFFICE  

Laurie ten Hope 
[...]
removed by the filter). The reduced wastewater energy use coupled with increased 

biogas production could reduce peak load on California’s energy grid and decrease 

electrical utility costs. 

• Reduced greenhouse gases: The increased diversion of organic materials to the 

anaerobic digester for biogas production will reduce the greenhouse gases produced 

from wastewater treatment. 

  



5 

CHAPTER 1: 
Introduction 

1.1 Background 
A significant amount of energy is consumed in municipal wastewater treatment. A typical 

wastewater treatment plant consists of up to four treatment steps: preliminary, primary, 

secondary, and tertiary. The preliminary stage removes large debris and coarse particles via 

mechanical screens and/or grit removal systems. Primary treatment removes settleable solids 

and floatable material, typically through primary clarification.  

Secondary treatment removes organics using a biological process, such as aerated activated 

sludge process. Secondary treatment is typically the most energy intensive portion of the 

treatment process, with aeration of the activated sludge process accounting for most of the 

energy use.  

The tertiary stage, or advanced treatment, consists of additional treatment and/or disinfection 

to meet specific regulatory requirements or effluent objectives. In addition to treatment of the 

liquid streams, many wastewater treatment plants also produce biogas (a renewable energy 

source) from removed solids in a process known as anaerobic digestion.  

Although filtration is commonly used at wastewater treatment plants (WWTPs), its current use 

is generally limited to tertiary treatment. Primary filtration is an emerging technology that has 

not previously been implemented at any WWTP in the world to achieve significant energy 

savings compared to conventional primary treatment (i.e. primary clarification). Successful 

implementation of primary filtration can provide substantial energy-saving benefits over 

conventional primary wastewater treatment. 

In a previous advanced primary treatment (APT) demonstration project, sponsored by the 

California Energy Commission, primary effluent filtration (i.e. the filtration of effluent from 

primary clarification) was demonstrated for five different filter technologies at the Linda 

County Water District (LCWD) WWTP (Caliskaner, Tchobanoglous, et al. 2015; Caliskaner, 

Young, & Ramos 2015). Primary effluent filtration was found to be an effective intermediary 

step prior to secondary treatment. Primary effluent filtration was found to produce energy 

savings by decreasing the energy required for aeration, reducing tank size requirements of 

secondary treatment and increasing digester gas production.  

Motivated by the success of primary effluent filtration, this project demonstrated the use of 

primary filtration, the filtration of raw wastewater after preliminary treatment. This project 

evaluated the technical performance and energy saving potential of primary filtration as a 

viable replacement for conventional primary treatment (i.e. primary clarification). 

Compared to primary clarification, primary filtration improves energy efficiency of wastewater 

treatment and offers key advantages, including:  

• Substantially higher removal of organic material, resulting in significantly lower 

electricity consumption in the downstream aerated activated sludge basins (ASBs). 

• Smaller footprint requirements both for primary and secondary treatment steps. 



6 

• Increased digester gas energy production. 

• Increased treatment capacity of the biological treatment aeration basins.  

The primary filtration system in this project uses pile cloth disk filtration (PCDF), a filtration 

technology which, as demonstrated in previous studies, was successfully used also for primary 

effluent treatment. 

1.2 Overall Project Objectives 
The overall objective of this project was to demonstrate that raw wastewater filtration (i.e. 

primary filtration) is a technically viable and commercially attractive approach to achieve 

significant electrical energy savings at WWTPs. Primary filtration has already shown great 

potential as an APT technology for improved wastewater treatment efficiency. In 2014, a 

primary filtration pilot using PCDF was conducted in Rockford, Illinois. The pilot showed PCDF 

can be feasibly applied in primary treatment while achieving higher removal rates of solids and 

organics from screened raw wastewater than primary clarification (Ma et al. 2015). The 

increased diversion of carbon during primary treatment and the improved primary effluent 

quality can help WWTPs realize greater energy savings (Ma et al. 2015; Caliskaner et al. 

2016). Additional testing of primary filtration was necessary to understand the impact of 

primary filtration in the context of the entire wastewater treatment process and to provide 

confidence for WWTPs to adopt the technology.  

This project seeks to accomplish the following through the demonstration of primary filtration: 

• Quantification of electrical energy savings resulting from reduced aeration demand in 

downstream activated sludge process and/or from operation of a smaller activated 

sludge basin. 

• Quantification of biogas production from increased diversion of solids during primary 

treatment. 

• Quantification of capital saving from reduced primary and secondary treatment footprint 

and operational energy savings. 

• Evaluation of long-term, stable operation of primary filtration at consistent hydraulic 

and treatment performance. 

• Investigation of additional downstream treatment impacts of primary filtration which 

may require modification to existing treatment processes. 

• Development of operational, maintenance, and design criteria for full-scale installations. 

1.3 Project Overview 
Primary filtration was performed at three deployment sites, which are documented in Table 1. 

A full-scale primary filtration system (including filter reject thickening system) was installed at 

the LCWD WWTP and has been in operation since August 2017. Data included in this report 

for the LCWD WWTP full-scale system goes through December 2018. Demonstration-scale 

filter systems were deployed at the Lancaster Water Reclamation Plant (Lancaster WRP) from 

November 2016 to December 2017 and at the City of Manteca Wastewater Quality Control 

Facility (Manteca WQCF) from February 2018 to March 2019. Performance of each deployment 

was evaluated through online monitoring equipment, regular sampling, and third-party 

laboratory analysis. Computer process simulation and measurement and verification (M&V) 



7 

were conducted to project energy and capital savings resulting from full-scale implementation 

of primary filtration. 

Table 1: Summary of Demonstration Deployments 

Deployment Site 

Plant 
Average 
Annual 

Flow (mgd) 

Deployment 
Duration 

Primary 
Filter 
Scale 

Primary 
Filter Daily 

Average 
Flow (mgd) 

Linda County Water District 
Wastewater Treatment Plant 
(Olivehurst, California) 

1.4 
August 2017 
– current 

Full-Scale 0.3-0.7 

Lancaster Water Reclamation 
Facility (Lancaster, California) 

14 

November 
2016 – 
December 
2017 

Demonstra
tion-Scale 

0.02 

City of Manteca Wastewater 
Quality Control Facility 
(Manteca, California) 

9.87 
(rated 
capacity) 

February 
2018 – March 
2019 

Demonstra
tion-Scale 

0.03-0.12 

Mgd = million gallons per day 

Source: Kennedy Jenks Consultants 



8 

CHAPTER 2: 
Demonstration at Linda County Water District 
Wastewater Treatment Plant 

2.1 Site Specific Objectives 
The specific objectives of the full-scale primary filtration project at the LCWD WWTP (August 

2017 to December 2018) were: 

• Quantify the reduction in electrical power required for aeration in the activated sludge 

process, due to primary filtration. The results are described in Chapter 5. 

• Determine the decrease in electrical power required for mixing due to the reduced 

activated sludge volume requirements. The results are described in Chapter 5. 

• Determine the overall capital and electrical energy savings resulting from the increased 

secondary treatment capacity. The results are described in Chapter 5. 

• Validate the performance of modifications to the CDF system needed to address higher 

solids and fat, oil, and grease (FOG) content (compared to primary clarifier effluent). 

• Demonstrate filter removal efficiencies for biochemical oxygen demand (BOD5), 

chemical oxygen demand (COD), volatile suspended solids (VSS), and total suspended 

solids (TSS) 

• Develop operational, maintenance, and design criteria for full-scale installations. 

• Conduct a third-party measurement and verification (M&V) process. The results are 

described in Section 5.4. 

2.2 System Description 
A full-scale primary filter unit was installed at LCWD WWTP from February 2017 to April 2017. 

The filter has been in continuous operation since August 2017. Full operational period of the 

LCWD system is expected to last 30 months through March 2020. This chapter covers 

observed performance of the LCWD demonstration from August 2017 to December 2018. 

2.2.1 Overview of LCWD WWTP 

The LCWD WWTP is located near Marysville in Yuba County, California. It is a tertiary 

treatment facility that consists of two (2) rectangular primary clarifiers, four (4) ASBs, two (2) 

circular secondary clarifiers, six (6) compressible media tertiary filters, one (1) chlorine contact 

basin, and two (2) digesters. Treated wastewater is discharged to the Feather River. The liquid 

process was upgraded in 2011, and the solids handling process was upgraded in 2016. The 

WWTP has a capacity of 5 million gallons per day (mgd) and currently operates at an average 

daily flow (ADF) of 1.4 mgd. In November 2018, connection was made from City of 

Marysville’s sewer system to the LCWD WWTP. ADF at LCWD WWTP is estimated to double to 

2.8 mgd after consistent plant operation with Marysville’s connection. 



9 

2.2.2 Demonstration Filter System Components 

The primary filtration project uses a primary filter to replace the primary clarifiers for primary 

treatment purposes at the LCWD WWTP. The system is the first full-scale installation of 

primary filtration at a WWTP and consists of a primary filter unit and a solids handling system. 

The design ADF is 1.5 mgd, with a maximum capacity of 2.5 to 3.0 mgd. The filter treats raw 

wastewater and discharges filtered effluent to the plant’s secondary treatment processes. 

Reject flows from the filter go through the solids handling system to produce sludge of 

suitable thickness for the WWTP’s anaerobic digester. 

2.2.2.1 System Intake and Discharges 

The primary filtration system at the LCWD WWTP is installed in an open area between the 

plant’s primary clarifiers and ASBs. A process flow diagram of the full-scale primary filtration 

system at start-up is shown in Figure 1. The primary filter receives (screened) raw wastewater 

diverted from the influent channel of the primary clarifiers via gravity-flow. Primary filter 

effluent is conveyed by gravity to ASB No. 4, where it is currently combined with primary 

effluent from the plant’s primary clarifiers. 

The primary filter also discharges backwash reject water (BRW) and filter sludge (FS) to a 

backwash equalization vault (Storage Vault No. 3) and scum to a thickened sludge storage 

vault (Storage Vault No. 2). A flow diagram of the solids handling processes at start-up is 

shown in Figure 2. The mixture of thinner sludge and BRW from Storage Vault No. 3 is 

thickened by either the Volute Thickener or the Phase Separator. Thickened sludge from both 

thickeners is directed to Storage Vault No. 2, then pumped to the WWTP’s anaerobic digester 

for further processing. 

Since start-up, the following modifications have been made to facilitate operation of the filter 

at full capacity and to minimize interference to the plant’s treatment process:  

• The phase separator was taken out of operation in February 2018 due to observed 

anaerobic conditions in the gravity-settling tank. 

• The diversion between Storage Vault Nos. 2 and 3 was blocked off in May 2018 to 

prevent excessive dilution of the thickened sludge in Storage Vault No. 2 by the filter 

reject waters from Storage Vault No. 3. 

• After receiving wastewater flows from nearby City of Marysville, the LCWD WWTP 

started operating a second ASB (ASB No. 2) in November 2018. One additional ASB also 

can be brought online when plant flow exceeds 9 mgd in peak flow conditions. 

Currently, primary filter effluent is sent to ASB No. 4. Primary clarifier effluent is 

distributed across all operating ASBs, including supplementing primary filter effluent in 

ASB No. 4. Additional piping modification is being constructed in early 2019 to enable 

parallel secondary treatment, so primary filter effluent and primary clarifier effluent can 

be treated separately by ASBs Nos. 4 and 2, respectively. 

The overall system and solids handling flow diagrams were updated in November 2018 to 

reflect the changes listed above. Updated flow diagrams are shown in Figure 3 and Figure 4, 

respectively. A photograph of the primary filtration system is shown in Figure 5. 

  



10 

Figure 1: Primary Filtration System at Linda County Water District  
Wastewater Treatment Plant at Start-Up 

 

Source: Kennedy Jenks Consultants 

Figure 2: Solids Handling Processes at Start-Up 

 

Source: Kennedy Jenks Consultants 

  



11 

Figure 3: Primary Filtration System at the at Linda County Water District  
Wastewater Treatment Plant, Current 

 

Source: Kennedy Jenks Consultants 

Figure 4: Solids Handling Processes, Current 

 

Source: Kennedy Jenks Consultants 

  



12 

Figure 5: Primary Filtration System at  
Linda County Water District Wastewater Treatment Plant 

 

Source: Kennedy Jenks Consultants 

2.2.2.2 Primary Filter 

The primary filter at the LCWD WWTP is an AquaPrime AD-3 unit supplied by Aqua-Aerobics 

Systems, Inc. (AASI). AquaPrime uses PCDF to filter wastewater outside-to-inside through 

filter disks. The installation at the LCWD WWTP consists of eight (8) cloth media disks with a 

total filtration area of 432 ft2 and is designed to treat an ADF of 1.5 mgd. The OptiFiber PES-14 

pile cloth media on the filters is a polyester fiber blend with a nominal pore size of 5 µm. The 

filter tank measures 19.5 ft. long, 11.1 ft. wide, and 13 ft. high. ADF and system footprint can 

be used to compare hydraulic surface area (treatment capacity per square foot) of the primary 

filter to the primary clarifier at LCWD WWTP. The full-scale primary filter has an approximate 

treatment footprint of 220 ft2 for 1.5 mgd average capacity and the primary clarifier has an 

approximate treatment footprint of 2,400 ft2 for 2.5 mgd average capacity. The filter has five 

main operational cycles: filtration, backwash, solids waste, solids conditioning, and scum 

removal. Operation is controlled by an Allen-Bradley programmable logic controller (PLC) 

located inside a control panel with a human-machine-interface (HMI) display. Influent 

backwash, solids waste, recirculation, and waste discharge valves are all automated, with 

flows adjusted by proportional-integral-derivative (PID) feedback loops. Realtime monitoring, 

remote control, and data logging is available via a supervisory control and data acquisition 

(SCADA) system. 

• Filtration mode: In filtration mode, raw wastewater is gravity-fed from the plant’s 

primary clarifier influent channel to the filter’s influent channel. The influent wastewater 

flows over a weir into the filter basin, where heavy solids settle to the bottom to form 

FS and floatables stay on top of the water surface to form scum. Remaining suspended 

solids are filtered by the filter disks. Filtrate is channeled by the filter frames into a 